ADEQ

A R K A N S A S
Department of Environmental Quality

February 15, 2008

CERTIFIED MAIL: RETURN RECEIPT REQUESTED (7005 1160 0000 3832 5955) A{@j 0503
Mr. Gary Mills ) —
North Little Rock Wastewater Utility - Faulkner Lake Plant }O @dj%

P.O.Box 17898
North Little Rock, AR 72117-0898

RE: Application to Discharge to Waters of the State Permit Number AR0020303 &\ "
PN

Dear Mr. Mills:

Enclosed is the public notice, Fact Sheet, and a copy of the draft permit which the Arkansas Department of Environmental
Quality (ADEQ) has prepared under the authority of the National Pollutant Discharge Elimination System and the Arkansas
Water and Air Pollution Control Act. A copy of the final permut will be mailed to you when the Department has made a final
permitting decision.

In accordance with Arkansas Pollution Control and Ecology Commission (APCEC) Regulation No. 8, Part 2.1.6, the
enclosed public notice will be published by ADEQ in a newspaper of general circulation for one (1) day only. An invoice
for the cost of publishing the public notice and proof of publication will be sent to you by the advertising newspaper. The
permittee must send proof of publication and payment to the following address as soon as possible but no later than 30 days
from the above date. Until this Department receives proof of publication of the public notice, no further action will be taken
on the issuance of your NPDES discharge permit.

Arkansas Department of Environmental Quality
NPDES-Water Division

5301 Northshore Drive

North Little Rock, AR 72118-5317
501-682-0622 Fax: 501-682-0910

Comments must be received at ADEQ prior to the close of the public comment period as shown in the enclosed public notice.
The public comment period will begin on the date of publication and will end no sooner than 30 days from that date. Once a
final permit is issued by the Director and becomes effective, the permittee must comply with all terms and conditions of the
permit, or be subject to enforcement actions for any instances of noncompliance during the duration of the permit, usually
five (5) years. Consequently, it is imperative that you, as the applicant, thoroughly review the enclosed documentation for
accuracy, applicability, and your ability to comply with all conditions therein.

Should you have any questions concerning any part of the draft permit, please contact the NPDES Branch at (501) 682-0622.

S s Down

Steven L. Drown
Chief, Water Division

SD:MS:JB:ag

Enclosure

ARKANSAS DEPARTMENT OF ENVIRONMENTAL QUALITY

53071 NORTHSHORE DRIVE / NORTH LITTLE ROCK / ARKANSAS 72118-5317 / TELEPHONE 501-682-0744 / FAX 501-682-0880
www.adeq.state.ar.us



PUBLIC NOTICE OF DRAFT DISCHARGE PERMIT
AND 208 Plan
PERMIT NUMBER AR0020303, AFIN 60-00274

February 15, 2008

This is to give notice that the Permits Branch of the Water Division of the Arkansas Department of Environmental
Quality (ADEQ), 5301 Northshore Drive, North Little Rock, Arkansas 72118-5317 at telephone number (501) 682-
0622, proposes a draft renewal of the permit for which an application was received on 4/6/2007 for the following
applicant under the National Pollutant Discharge Elimination System (NPDES) and the Arkansas Water and Air
Pollution Control Act.

Applicant: North Little Rock Wastewater Utility - Faulkner Lake Plant, Address: 7400 Baucum Pike, North Little
Rock, AR 72117. Location: one-half mile west of Intestate 440 on Highway 165 on Baucum Pike; Latitude: 34° 44’
20.75; Longitude: 92° 10’ 47.36” in Pulaski County, Arkansas.

The 208 Plan, developed by the ADEQ under provisions of Section 208 of the federal Clean Water Act, is a
comprehensive program to work toward achieving federal water goals in Arkansas. The initial 208 Plan, adopted in
1979, provides for annual updates, but can be revised more often if necessary. Updates to the 208 Plan have been
proposed to include the addition of Dissolved Oxygen to the existing water quality limitations:

May-October: BODS5/TSS/DO = 30/30/2.0 mg/]
November-April: BODS/TSS/DO = 30/30/2.0 mg/l
Design flow (Q): 12 MGD

Background Flow of the receiving stream (7Q10): 891 cfs

The discharge from this existing facility is made into the Arkansas River in Segment 3C of the Arkansas River
Basin. The receiving stream with USGS Hydrologic Unit Code (H.U.C) of 1110207 and reach # 011 is a Water of
the State classified for primary/secondary contact recreation; raw water source for public, industrial, and agricultural
water supplies; propagation of desirable species of fish and other aquatic life; and other compatible uses. The
outfall is located at the following coordinates: Latitude: 34° 43’ 48.00” Longitude: 92° 11’ 04.00”. The receiving
stream 1s not listed on the 303(d) list. Sludge from primary and secondary clarification is gravity thickened, belt
pressed, and hauled off by a licensed hauler to be used for composting. Two sludge lagoons are maintained on site
for emergency sludge storage.

Under North American Industry Classification System (NAICS) code of 22132, the applicant's activities are the
operation of a sewage treatment plant

ADEQ’s contact person for submitting written comments, requesting information regarding the draft permit, or
obtaining copy of the permit and the Statement of Basis or Fact Sheet is Amanda Gallagher, at the above address
and telephone number. For those with Internet access, a copy of the proposed draft permit may be found on the
ADEQ’s website at:  http://www.adeq.state.ar.us/water/branch_npdes/pn_permits/pnpermits.asp.

The last day of the comment period is 30 days after the above date. The permit will become effective approximately
two weeks after the close of the comment period unless comments are received and/or a public hearing is requested
prior to the close of the comment period requiring a delay of the effective date. Comments and public hearing
procedures may be found at 40 CFR Parts 124.10 through 124.12 and APCEC Regulation No. 8. All persons,
including the permittee, who wish to comment on ADEQ’s draft permitting decision must submit written comments
to ADEQ), along with their name and mailing address. After the public comment period, and public hearing, if one
1s held, ADEQ will issue a final permitting decision. A Public Hearing will be held when ADEQ finds a significant
degree of public interest. ADEQ will notify the applicant and each person who has submitted written comments or
requested notice of the final permitting decision. Any interested person who has submitted comments may appeal a
final decision by ADEQ in accordance with the APCEC Regulation No. 8 (Administrative Procedures).



DRAFT

Fact Sheet
for renewal of draft NPDES Permit Number AR0020303 to discharge to Waters of the State
1. PERMITTING AUTHORITY.

The issuing office is:
Arkansas Department of Environmental Quality
5301 Northshore Drive
North Little Rock, Arkansas 72118-5317
2. APPLICANT.
The applicant’s mailing address is:
North Little Rock Wastewater Utility
P. O. Box 17898
North Little Rock, AR 72117-0898
The facility address 1s:
North Little Rock Wastewater Utility - Faulkner Lake Plant
7400 Baucum Pike
North Little Rock, AR 72117
3. PREPARED BY.
The permit was prepared by:
Amanda Gallagher
Staff Engineer
NPDES Branch, Water Division
(501) 682-0617
E-mail: gallagher@adeq.state.ar.us
4. DATE PREPARED.

The permit was prepared on 09/11/2007.



DRAFT

Page 2 of Fact Sheet
Permit Number: AR0020303

5. PREVIOUS PERMIT ACTIVITY.

Effective Date: 01/01/2003
Substituted Effective Date: 03/01/2004
Expiration Date: 12/31/2007

The permit application was received on 4/6/2007 and was deemed administratively complete
on 04/12/2007. It 1s proposed that the current NPDES permit be reissued for a 5-year term in
accordance with regulations promulgated at 40 CFR Part 122.46(a).

6. RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION.

The outfall is located at the following coordinates:
Latitude: 34° 43 48.00” Longitude: 92° 11’ 04.00”
The recetving waters named:

the Arkansas River in Segment 3C of the Arkansas River Basin. The receiving stream with
USGS Hydrologic Unit Code (H.U.C) of 1110207 and reach # 011 is a Water of the State
classified for primary contact recreation, raw water source for public, industnal, and
agricultural water supplies, propagation of desirable species of fish and other aquatic life, and
other compatible uses.

a. 303(d) LIST AND ENDANGERED SPECIES CONSIDERATIONS.
i. 303(d) List:

The receiving stream 1s not listed on the 303(d) list. Therefore no permit action is
needed.

1. Endangered Species:
No comments on the application were received from the U.S. Fish and Wildlife

Service (USF&WS). The draft permit and Fact Sheet will be sent to the USF&WS
for their review.



DRAFT

7.

10.

Page 3 of Fact Sheet
Permit Number: AR0020303

OUTFALL AND TREATMENT PROCESS DESCRIPTION.
The following is a description of the facility described in the application:

a. Design Flow: 12 MGD

b. Type of Treatment: bar screens, grit removal, primary clarification, diffused air activated
sludge, secondary clarification, disinfection via chlorination, and flow measurement

c. Discharge Description: treated municipal wastewater
ACTIVITY.

Under the standard industnal classification (SIC) code 4952 or North American Industry
Classification System (NAICS) code of 22132, the applicant's activities are the operation
of a sewage treatment plant.

INDUSTRIAL WASTEWATER CONTRIBUTIONS - INDUSTRIAL USERS.

This facility receives industrial process wastewater. Based on the applicant’s effluent
compliance history and the type of industrial contributions, standard Pretreatment Program
implementation conditions are deemed appropnate at this time.

SEWAGE SLUDGE PRACTICES.

Sludge from primary and secondary clarification is gravity thickened, belt pressed, and
hauled off by a licensed hauler to be used for composting or disposed of in a licensed landfill.
Two sludge lagoons are maintained on site for emergency sludge storage.



DRAFT

11. PERMIT CONDITIONS.

Page 4 of Fact Sheet

Permit Number: AR0020303

The Arkansas Department of Environmental Quality has made a tentative determination to
1ssue a permit for the discharge described in the application. Permit requirements are based
on NPDES regulations (40 CFR Parts 122, 124, and Subchapter N), the National
Pretreatment Regulation in 40 CFR Part 403 and regulations promulgated pursuant to the
Arkansas Water and Air Pollution Control Act (Act 472 of 1949, as amended, Ark. Code
Ann. 8-4-101 et. seq.).

Final Effluent Limitations

Outfall 001- treated municipal wastewater

1. Conventional and/or Toxic Pollutants

Effluent Characteristics

Discharge Limitations

Monitoring Requirements

Mass Concentration
(Ibs/day, unless (mg/1, unless Frequency Sample Type
otherwise specified) otherwise specified)
Monthly Avg. Monthly 7-Day
Avg. Avg.
Flow (MGD) N/A Report | Report once/day totalizing
meter
Biochemical Oxygen Demand 12-hr
(BODS) 3002.0 30.0 45.0 once/day composite
Total Suspended Solids (TSS) 3002.0 30.0 45.0 once/day 12-hr.
composite
Dissolved Oxygen N/A 2.0 (M&nﬁiy AVE: once/day grab
Fecal Coliform Bactenia (FCB) (colonies/100 ml)
| (May-Sept) N/A 200 400 once/day grab
(Oct-Apr) N/A 1000 2000 once/day grab
Total Residual Chlorine (TRC) N/A 1.1 mg/l (Inst. Max.) once/day grab
Minimum | Maximum once/da ab
pH N/A 60su. | 9.0su. y &
Chronic Biomonitoring N/A See Page #11 below once/quarter 24-hr.
composite

11. Solids, Foam, and Free Oil:

There shall be no discharge of distinctly visible solids,

scum, or foam of a persistent nature, nor shall there be any formation of slime, bottom
deposits, or sludge banks. There shall be no visible sheen due to the presence of oil
(Sheen means an iridescent appearance on the surface of the water).




DRAFT

Page 5 of Fact Sheet
Permut Number: AR0020303

12. BASIS FOR PERMIT CONDITIONS.

The following is an explanation of the derivation of the conditions of the draft permit and the
reasons for them or, in the case of notices of intent to deny or terminate, reasons suggesting
the tentative decisions as required under 40 CFR Part 124.7 (48 FR 1413, April 1, 1983).

Technology-Based Versus Water Quality-Based Effluent Limitations And Conditions

Following regulations promulgated at 40 CFR Part 122.44 (1)(2)(i1), the draft permit limits
are based on either technology-based effluent limits pursuant to 40 CFR Part 122.44 (a) or on
State water quality standards and requirements pursuant to 40 CFR Part 122.44 (d),
whichever are more stringent.

a.

Anti-backsliding

The proposed permit is consistent with the requirements to meet Anti-backsliding
provisions of the Clean Water Act (CWA), Section 402(0) [40 CFR 122.44(1)(1)(A)],
which state in part that final effluent limitations for reissuance permits must be as
stringent as those in the previous permit, unless material and substantial alternations or
additions to the permitted facility occurred after permit issuance which justify the
application of a less stringent effluent limitations.

The proposed permit maintains the requirements of the previous permit with the
exception of Total Residual Chlorine (TRC). The TRC limitations were raised from 0.1
mg/l to 1.1 mg/l based on new information from a study performed by the permittee
under the previous permit. This revision is allowed per 40 CFR Part 122.44 ()H(1)(B)(1).

Technology-Based Effluent Limitations And/Or Conditions

The permit must at least comply with 40 CFR Part 133 (Secondary Treatment
Regulation) when applicable.

Total Residual Chlorine (TRC)

The TRC limitations are based on a study performed by the permittee in accordance with
the terms of the Permit Appeal Resolution entered in DOCKET No. 02-009-P, LIS 03-
11.

For the North Little Rock — Faulkner Lake facility, there 1s 2,967 feet between the
parshall flume (normal sample point) and the actual outfall at the river. A portion of the
TRC will dissipate in the pipe between the parshall flume and the river, which is the
chlorine demand. A TRC study concluded that the average 15-minute chlorine demand
in the river was 0.57 mg/] and the average 19-minute (time it takes to travel in the
pipeline from the facility to the river at peak flow) chlorine demand in the effluent



DRAFT

€.

Page 6 of Fact Sheet
Permit Number: AR0020303

pipeline) was 0.54 mg/l. The total chlorine demand can be used to calculate a new TRC
limit that would give credit for part of the dissipation of TRC in the pipe and the river.
Therefore, the TRC limit can be calculated as follows:

TRC limit = Chlorine demand in pipe to river + Chlorine demand in river
TRC limit = 0.57 mg/1 +0.54 mg/]
= 1.1 mg/l

State Water Quality Numerical Standards Based Limitations

The monthly average water quality-based limits for BODS, TSS, and DO have been
based on a desktop model performed by staff on 06/18/2007, the current NPDES permit,
and 40 CFR Part 122.44(1). The calculation of the loadings (lbs per day) uses a design
flow of 12 MGD and the following equation (See below). These limitations are included
in the updated Arkansas Water Quality Management Plan (AWQMP). Fecal Coliform
Bacteria and pH limitations are based on Chapter 5, Sections 2.507 and 2.504 of APCEC
Regulation No. 2 as amended, respectively.

Daily Maximum limits = Monthly average limits X 1.5

Ibs/day = Concentration (mg/l) X Flow (MGD) X 8.34

. 208 Plan (Water Quality Management Plan)

The 208 Plan, developed by the ADEQ under provisions of Section 208 of the federal
Clean Water Act, is a comprehensive program to work toward achieving federal water
goals in Arkansas. The initial 208 Plan, adopted in 1979, provides for annual updates, but
can be revised more often if necessary. Updates to the 208 Plan have been proposed to
include the addition of Dissolved Oxygen to the existing water quality limitations:

May-October: BODS/TSS/DO = 30/30/2.0 mg/l
November-Apnl: BODS/TSS/DO = 30/30/2.0 mg/I
Design flow (Q): 12 MGD

Background Flow of the receiving stream (7Q10): 891 cfs

Toxics Pollutants